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Flowchart 3: Initial Management of Eclampsia2 
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Summary of Practice Recommendations  

Women with an upper arm circumference > 33 cm require an alternate cuff 

Women should be assessed for risk factors and commenced on prophylaxis if appropriate 
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Definitions  

Preeclampsia A multi-system disorder characterised by hypertension and 
involvement of one or more other organ systems and/or the fetus 

Proteinuria is the most commonly recognised additional feature after 
hypertension (not mandatory for clinical diagnosis) 

Gestational 
hypertension 

New onset of hypertension after 20 weeks gestation without any 
maternal or fetal features of preeclampsia 

Return of BP to normal within 3 months postpartum 

Chronic 
hypertension 

Includes essential hypertension as well as hypertension secondary to 
a range of conditions 

Essential hypertension: A systolic BP ≥ 140 mmHg and/or a 
diastolic BP ≥ 90 mmHg before pregnancy or before 20 weeks 
gestation without a known cause. 

It may include women presenting early in pregnancy on 
antihypertensive medications where no secondary cause for 
hypertension has been determined. 

Secondary hypertension may be due to: chronic kidney disease, 
renal artery stenosis, systemic disease with renal involvement, 
endocrine disorders, coarctation of the aorta, medications  
White coat hypertension refers to raised BP in the presence of a 
clinical attendant but normal BP otherwise as assessed by ambulatory 
or home BP monitoring 

Preeclampsia 
superimposed on 
chronic 
hypertension 

Pre-existing hypertension is a strong risk factor for the development of 
preeclampsia  

Superimposed preeclampsia is diagnosed when chronic 
hypertension develops one or more of the systemic features of 
preeclampsia after 20 weeks of gestation 

Substantial increases in proteinuria and hypertension should raise 
suspicion of preeclampsia  

 
 

  

Term Definition 
Hypertension Systolic BP ≥ 140 mm Hg and/or diastolic BP ≥ 90 mmHg (K5)  

Confirmed by repeated readings over several hours  

Severe 
hypertension 

Systolic BP ≥160 mm Hg and/or diastolic BP ≥ 110 mmHg  
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Introduction  

This PPG is based on the recommendations from a multidisciplinary working party convened by 
the Society of Obstetric Medicine of Australia and New Zealand (SOMANZ)1 along with 
management principles outlined in the Practical Obstetric Multi-Professional Training (PROMPT) 
course manual2 .  

 

Recording blood pressure in pregnancy  

Technique Procedure Rationale 
Position of 
woman 

Seated comfortably, legs resting on a 
flat surface and her arm resting at heart 
level  

Measure BP on both arms at initial 
antenatal visit 

In labour, measure in lateral 
recumbency 

Avoid supine posture  

Different arm positions can 
produce significantly different 
measurements 

 

 

Avoid supine hypotension  

Cuff size  Upper arm circumference 33-44 cm 
Use a large cuff with an inflatable 
bladder covering 80% of the arm 
circumference   

Upper arm circumference > 44 cm pr MCID 21 >>B(f)6s 
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Diagnosis of preeclampsia 
A diagnosis of preeclampsia can be made when hypertension arises after 20 weeks gestation and 
is accompanied by one or more of the following signs of organ involvement: 

Renal Significant proteinuria – either 300 mg per 24 hours or a spot urine 
protein/creatinine ratio of 30 mg/mmol or more  

Serum or plasma creatinine 90 micromols/L or more  

Oliguria: less than 80 mL / 4 hours  

Urate is not included as a diagnostic feature  

Haematological  Thrombocytopenia less than100,000 /microlitre  

Haemolysis: schistocytes or red cell fragments on blood film, raised 
bilirubin, raised lactate dehydrogenase more than 600 international 
units/L, decreased haptoglobin  

Disseminated intravascular coagulation  

Liver  
 

Raised serum transaminases  

Severe epigastric and / or right upper quadrant pain  
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Treatment of severe preeclampsia 
Severe preeclampsia has been defined as BP ≥160/110 mmHg with proteinuria (urinary 
protein:creatinine ratio > 30mg/mmol or 24 hour urinary protein > 300 mg) OR 
BP 140/90 – 159/109 mmHg with proteinuria with at least one of the following: 

> Severe headache 
> Visual disturbances 
> Severe pain just below the ribs or vomiting 
> Papilloedema 
> Signs of clonus (≥ 3 beats) 
> Liver tenderness 
> HELLP syndrome 
> Platelet count < 100 x 109/L 
> Abnormal liver enzymes 

 
There are three main aspects to care of the woman with severe preeclampsia (see flowchart 2): 

1. Stabilise 
> Control BP 
> Prevent seizures using Magnesium Sulphate IV (see appendix 3) 
 
2. Monitor 
> Vital signs 
> Urinary output 
> Neurological status 
> Clotting factors 
> Fetal condition 
 
3. Plan for labour/birth  
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Labetalol intravenous infusion 
If the blood pressure is not adequately controlled after 2 bolus doses, consider a continuous 
labetalol infusion, either via a syringe driver or an infusion pump. Max. dose = 300 mg/24 hrs 
Syringe driver Infusion pump 
Set up 
> Draw up labetalol 200 mg (40 mL) undiluted  

> Using medication added sticker write 
“labetalol 5 mg in 1 mL” and attach label to 
syringe 

 

Set up 
> Withdraw 40 mL from a 100 mL bag of 

sodium chloride 0.9 % 

> Draw up 200 mg labetalol (40 mL) and add 
to remaining 60 mL in the bag of sodium 
chloride 0.9 % 

> Using medication added sticker write 
“labetalol 2 mg in 1 mL in sodium chloride 
0.9 % (labetalol 200 mg made up to 100 mL 
with sodium chloride 0.9 %)” and attach 
label to bag 

Syringe driver infusion dose 
> Start infusion at 4 mL / hour (20 mg / hour).  

Titrate to stabilise blood pressure by 
maintaining or adjusting (e.g. doubling, 
halving) the infusion as required every 15-
30 minutes to a maximum dose of 32 mL / 
hour (160 mg / hour)  

> Discontinue by weaning over 1-2 hours 
when blood pressure is consistently less 
than155/95 mmHg 

Infusion pump dose 
> Start infusion at 10 mL / hour (20 mg / 

hour).  Titrate to stabilise blood pressure by 
maintaining or adjusting (e.g. doubling, 
halving) the infusion as required every 15-
30 minutes to a maximum dose of 80 mL / 
hour (160 mg / hour)  

> Discontinue by weaning over 1-2 hours 
when blood pressure is consistently less 
than155/95 mmHg 

Observations 
> Measure blood pressure and pulse every 15-30 minutes until stabilised, then record every 

hour as required  

> If blood pressure decreases precipitously, halve the infusion rate or cease (depending 
on severity)  

> Blood pressure should not be lowered below 140/85 mmHg 

> Continuous electronic fetal monitoring during intravenous administration 

Relative contraindications 
> Bronchial asthma or chronic obstructive airways disease 

> For more contraindications refer to the Product Information or the Australian Medicines 
Handbook3 

Side effects 
> Hypotension:  cease if blood pressure < 140 mm Hg systolic   

> Bradycardia:  cease if heart rate < 60/minute 

> Fetal bradycardia 

> Wheezing and bronchospasm: cease if severe 

> Headache and nausea 

> Extravasation of labetalol solution may cause tissue damage. Stop and seek urgent  assistance 
to re-site the IV  

> Blurred vision and/or retention of urine may occasionally be seen, as may scalp tingling that may 
last up to 24-48 hours 

> Prolonged maternal high doses of labetalol may cause hypotension in the  preterm growth 
restricted newborn  
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Hydralazine IV infusion administration 

Administration 
precautions 
 

> A precipitous fall in blood pressure can occur after 
intravenous hydralazine which may impair placental perfusion 
resulting in fetal distress. 

> If there is a risk of hypovolaemia, give intravenous fluid preload of 
250 mL of either sodium chloride 0.9 % or Hartmann’s immediately 
before use – see Fluid Management 

> May be administered by a midwife under the supervision of a 
medical officer 

Intravenous 
Infusion 
(syringe pump) 

>  Administer via syringe pump 
> 
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Appendix 3: Magnesium Sulphate Infusion Regimen & Intramuscular Dose 
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Magnesium sulphate volumetric infusion pump regimen 
Note: A volumetric infusion pump should only be utilised for the administration of  

magnesium sulphate where there is no access to a syringe driver 

Administration precautions 
> Magnesium sulphate is a High Risk Medicine  

> Use a dedicated intravenous line for magnesium sulphate . 
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Relative contraindications 
The use of this drug can be hazardous in association with:  

> Renal failure or severe renal compromise 

> Hypocalcaemic states 

> 
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